model no. 058-1374-8 | contact us 1-888-670-6682 Z model no. 058-1374-8 | contact us 1-888-670-6682 3 model no. 058-1374-8 | contact us 1-888-670-6682 4 model no. 058-1374-8 | contact us 1-888-670-6682 5 ‘ model no. 058-1374-8 | contact us 1-888-670-6682 6 model no. 058-1374-8 | contact us 1-888-670-6682 7 ‘ model no. 058-1374-8 | contact us 1-888-670-6682 8 model no. 058-1374-8 | contact us 1-888-670-6682 9 ‘ model no. 058-1374-8 | contact us 1-888-670-6682 10 ”
PARTS LIST STEP 1 This Maximum product is guaranteed for one (1) year from the date
. . . L . T — — STEP 8 STEP 11 of original retail purchase against defects in materials and
To redl-Jce the _HSK of serious |njury-, read the -foIIowmg (8] mm mm ‘£ ASSEMBLY INSTRUCTIONS 2 ¢ Attach both side panels (2) to bottom shelf (1) using eight M6 X 12 '£ STEP 4 g STEP 6 i '£ « Attach two drawers into slides 2 « Attach the assembled pegboard panels (12) to the left and right MAINTENANCE workmanship.
safety instructions before assembling and using the work- E 1 Bottom shelf 1 8 Bamboo top 1 o * Place all parts from the packaging box and arrange them on a clear, o bolts (13), M6 nuts (15) and locking washers (16). o « Attach front top support (6A) and back top support (6B) to the o * Attach four levelling feet (18) one by one onto the four corners of o o back wall corner supports (10 and 11) by using eight M6 X 12 bolts (13), « Clean the product with a clean cloth to remove any Subject to the conditions and limitations described below, this
bench. ) 5 Side panels 5 9 shelf 1 = level surface. Ensure that all parts listed above are present. - = main bench assembly with ten M6 X 12 bolts (13), M6 nuts (15) and = ::e twoksgde phanels_, ir:d rotate them to the end by hand. Then turn = = M6 nuts (15) and locking washers (16) . Do not screw bolts & nuts into manufacturing residues before first use. A damp cloth can product, if returned to us with proof of purchase within the
. .. - : : e workbench upri . " i i i i
e This product is intended for domestic indoor use only. Do E = Centre drawer supports 2 P et back wall - (3 « Do not fully tighten bolts & nuts in every step of assembly. Leave [8) [T locking washers (16). Do not screw bolts & nuts into two upper [3) prig ) (8} the two top holes on either side of the assembled pegboard panels (12) be used for cleaning on a regular basis. state_d warranty period f:md if covered under this warranty, will be
not use it as a scaffold. Do not stand on it as this could o) R S = them loose to allow the table to flex during assembly. Fully tighten = = holes on back top support (6B) (leave them for Step 11 assembly) ! =) = = (leave them for Step 12 of assembly). repalreq or r_eplaced (with t_he same n_wdel, or one of equal value_
. . ; 4L  Left drawer slide panel 1 E all nuts & bolts once assembly is completed. E E E E E @ -H ‘ or specification), at our option. We will bear the cost of any repair
result in personal injury or product damage. TR crestsed 1 Right back wall 1 N N n 0 0 0 S : — W « Grease and oil can be removed with most standard or replacement and any costs relating to labour.
. .. " . . .
The product should be positioned on a level, s_tal?le surface g 5L Left drawer slide panel 1 corner suppor Z TOOLS REQUIRED (NOT PROVIDED) E Z @ Z Z E g cleaning fluids. For safety, use a non-flammable cleaning > THESE WARRANTIES ARE SUBJECT TO THE FOLLOWING
only. The product may become unstable and tip if stored (o) 5R Right drawer slide panel 1 12 Pegboard panels 2 5 5 5 5 5 5 g fluid. Do not use abrasive materials, cleansers, chemicals, = CONDITIONS AND LIMITATIONS:
> or moved on an uneven surface, which may cause personal ; 6A  Front top support 1 13 M6 X 12 bolts 85 g Star-hend g ) E g s g E g STEP 9 E - Dc: n::-sirﬁw E bleach, or solvents. E a. a bill of sale verifying the purchase and purchase date must be provided;
inj ar-head screwdriver ‘_ - O not screw into this hole = b. this warranty will not apply to any product or part thereof which is worn or
Heavy-duty o injury or product damage. 6B Backtop support L 14 Mexizbots 14 RS « Attach the left (10) and right (11) back wall into this hole x ; - - - |
. . (o) ) 1] 1] TEP 2 1] 1] 1] ac ele andrig ack wall ¢ 1] 4 o broken or which has become inoperative due to abuse, misuse, accidental
w k B h |.<|. Any assembly or maintenance of the product must be > 7 Main drawer plates 2 15 M6 nuts 69 & 3 S & g & underside of the bamboo table using six M6 X 12 bolts (14). 3 m 2 « Check the product regularly to ensure that all bolts and 4 damage, neglect or lack of proper installation, operation or maintenance
; . i . .. tlined in th licable instructi | ting instructi
SLLS e @ carried out by aduits only. X T 2 16 Lockngwas 69 < < hitach both centre drawer supports (3) using four M6 X 12 bolts (1), | g | pg not screw bt and borotscrewbort | < < < > nuts are securely tightened. Should any loose joints be 3 (22 outinea n the apelicable netruction manua) or operating Instructions)
« Make sure you have the necessary manpower when assem- ocking washers 10 mm wrench M6 nuts (15) and locking washers (16). Make sure that the holes for nut into this upper hole and nut into this f d. tighten th i diatel purposes; ’ ’
. . 7B Drawer rears 2 17 Pegboard hooks 10 the drawer slide panels are at the top of upper hole ound, tighten them up immediately. ! P
bling or moving the product. the supports c. this warranty will not apply to normal wear and tear or to expendable parts
) - 18 lling f 4 - or accessories that may be supplied with the product which are expected
° Never use replacement parts and hardware which are not @ @ (&%7 @ bevelling feet * Lubricate the gliding slides with grease or equivalent (at to become inoperative or unusable after a reasonable period of use;
recommended by the manufacturer. They could pose a 17 mm wrench b STEP 12 = least twice a year). d. thishwarrgnty wiIII_nc?t adpplyfto Irc:ugn_e maintenance gnd C%ngmazlel items
fety risk to the user and might cause damage to the = such as, but not limited to, fuel, lubricants, vacuum bags, blades, belts,
sa y Bolt th helf (9) to the left d right back Il " sandpaper, bits, fluids, tune-ups or adjustments;
pl’OdUCt. Only use original pal’tS and hardware. STEP 7 o e she ° e let and rig ack wa corner.SUpp.or S « To maintain the best appearance of your product, app|y e. this warranty will not apply where damage is caused by repairs made or
. Check all nuts and bolts periodically for tightness. When STEP S o] t the main drawer plate (7) into drawer front (7A), then bend (10 and 11) and the edge of the pegboard panel (12) using eight . . attempted by others (i.e. persons not authorized by the manufacturer);
P y 9 . nser . et e plate I': ° . M6 X 12 benlt 8213) M6 X 12 bolts (13), M6 nuts (15) and locking washers (16). Tighten some quality car wax after cleaning. Apply the wax as you ¢ i o will not anoly ¢ duct that 4 to the oriainal
i i i upwards two sides o rawer main plate and use seven olts . . IS warranty will not apply to any produc atl was so (o] € origina
required, tighten them again. ¢ Lay the bamboo top (8) on a blanket or sheet of cardboard on the M6 nuts (15) and locking washers (16) to attach them. Afterwards att’ach the all nut§ and bolts. . . would to a car. The wax will also help protect the product purchaser as a reconditioned or refurbished product (unless otherwise
* Do not exceed the following weight limits for this product: floor with bolt holes facing up. Carefully turn main bench assembly _ : i ’ The height of any levelling foot can be adjusted to ensure the : specified in writing);
load f hol kbench b K upside down on the bamboo top, making sure to align the holes drawer rear (7B) to the main drawer plate by using seven M6 X 12 bolts (13), stability of the workbench on uneven floors. Use the 177mm wrench against scratches. thi tv will not apply ¢ duct  thereof if e
- i : . ) : " g. this warranty will not apply to any product or part thereof if any part from
MaX!mum oad ror whole wor en(.? 1500 Ib (681 kg) STEP 3 of the bench with the holes in the bamboo top. Fasten with eight chgsr;g;fld(Ls:gvsgg locking washers (16). Repeat the above steps to assemble to rotate below M12 nut on the rod Of_ levelling foot, and then another manufacturer is installed therein or any repairs or alterations have
- Maximum :oaj :or metzl bZ(IZk \;V;I(l)lo'llobo(l‘.b i4k54)- kg). « Mount right drawer slide panel (4R) on left side of centre drawer M6 X 12 bolts (14). rotate above M12 nut to fix the foot tightly. been made or attempted by unauthorized persons;
- Maximum loa or work table: 5 g9). . . . i ) h. this warranty will not apply to normal deterioration of the exterior finish,
: supports (3), and mount left drawer slide panel (5L) on right side @ Bend two sides of main drawer plate upward STEP 10 i< such as, but not limited to, scratches, dents, paint chips, or to any corrosion
- Maximum load for bottom shelf: 400 Ib (181 kg). of centre drawer supports by using eight M6 X 12 bolts (13). Above M12 nut for ! . A ; ]
. R . . . fixing the foot or discolouring by heat, abrasive and chemical cleaners;
Then attach left drawer slide panel (4L) into side panel (2) on left side 1 —> Prepare_tr_\e_ pegboard _panels (12) by laying the two panels on a flat ° i. this warranty will not apply to component parts sold by; and identified as
and attach right drawer slide panel (5R) on the other side panel by / surface joining them with three M6 X 12 bolts (13), M6 nuts (15) and the product of another company, which shall be covered under the product
using eight M6 X 12 bolts (13) . 51 R 4 locking washers (16) provided. manufacturer’s warranty, if any.
NOTE: issi ' g?deec ﬁiﬁé?i‘v’ﬂffgen in (7] imsert into g ADDITIONAL LIMITATIONS
. If any parts are missing or dan‘raged, or if you have any the same direction for @ This warranty applies only to the original purchaser and may not
questions, please call our toll-free helpline at 1-888-670-6682. two drawers assembly 3 be transferred. Neither the retailer nor the manufacturer shall be
. . liable for any other expense, loss or damage, including, without
. = = n following step. o A e .
model no.058-1374-8 ! wing step limitation, any indirect, incidental, consequential, or exemplary
@ damages arising in connection with the sale, use, or inability to use
SAVE THESE INSTRUCTIONS Below M12 nut for this product.
IMP RTANT: . . . adjusting height
o ) INSTRUCTION o, Read and understand this instruction manual thoroughly CAUTION! _T_':T'CE TOtCO_NSUMER ic legal riahts. and h t
Plt_aase read this manual carefully (o]=] {o] {-] T &’ before using the product. It contains important safety Do not over tighten. Failure to comply may result in . I; war||'1a.nhy gives youf specific legal rights, an yoz may have other
using this product, and save it for rights, which may vary from province to province. The provisions

and operating information. Keep this instruction manual
for future use.

damage to equipment.

contained in this warranty are not intended to limit, modify, take away
from, disclaim or exclude any statutory warranties set forth in any
applicable provincial or federal legislation.

Made in China
Imported by MAXIMUM Canada Toronto, Canada M4S 2B8

reference.

CAUTION!

Do not fully tighten the Bolts & nuts in every step of assembly.
Leave them loose to allow the table to flex during assembly.
Fully tighten bolts & nuts once assembly is completed.

CAUTION!

Make sure the levelling feet are fixed securely at the
required height, otherwise the workbench will not be
stable and may tip over.

8 Attach to main drawer plate

N° de modéle : 058-1374-8 | Communiquez avec nous au 1888 670-6682

N° de modéle : 058-1374-8 | Communiquez avec nous au 1 888 670-6682 N° de modéle : 058-1374-8 | Communiquez avec nous au 1888 670-6682

N° de modéle : 058-1374-8 | Communiquez avec nous au 1888 670-6682

N° de modéle : 058-1374-8 | Communiquez avec nous au 1888 670-6682 N° de modéle : 058-1374-8 | Communiquez avec nous au 1888 670-6682

N° de modéle : 058-1374-8 | Communiquez avec nous au 1888 670-6682 3

N° de modéle : 058-1374-8 | Communiquez avec nous au 1888 670-6682

H

N° de modéle : 058-1374-8 | Communiquez avec nous au 1888 670-6682 5

N
~

10 I

Pour réduire le risque de blessures graves, lire les consignes de
sécurité suivantes avant d'assembler et d'utiliser I'étabili.

LISTE DES PIECES

|N° [ Description ____|até.
1 1

N° Description m

INSTRUCTIONS D'ASSEMBLAGE

ETAPE 1

« Attachez les deux panneaux latéraux (2) a la tablette inférieure
(1) avec huit boulons M6 x 12 (13), écrous M6 (15) et rondelles de

ETAPE 4

ETAPE 6
» Attachez quatre pieds réglables (18) un par un sur les quatre coins

ETAPE 8

* Insérez les deux tiroirs

ETAPE 11

Attachez les panneaux du panneau d'accrochage (12) assemblés

ENTRETIEN

Le présent produit Maximum est garanti sur une période d'un (1) an a compter de la
date de I’achat au détail original contre les vices de matériaux et de fabrication.

« Ce produit est congu uniquement pour une utilisation résidentielle Teblette inférieure 8 Plateauenbambou ! * Retirez toutes les pieces de la boite et rangez-les sur une surface blocage (16). * Fixez les supports supérieurs avant (6A) et arriére (6B) a des deux panneaux latéraux, et vissez-les completement a la main. dans les coulisses. aux supports de coin pour les parois arriére gauche et droite (10 et » Nettoyez le produit avec un chiffon propre pour enlever tout ::ruasr:ees:rr:ig?:ncqor;:clginif;r:es:ggﬂft)r:ue:wzr:ee(:::é;jl:sgﬁusarlisrers:;:|tpraoil:tt
p ¢ q p , plane et dégagée. Assurez-vous que toutes les piéces listées I'assemblage de I'établi au moyen de dix boulons M6 X 12 (13), T ite I'établi & I'endroit 11) avec huit boulons M6 x 12 (13), écrous M6 (15) et rondelles de fci fabricati | & ilisati pare, prace fpar un prodult ¢u me . par un P vant
2 Panneaux latéraux 2 9 Tablette 1 . ournez ensuite |'etabli a 'endroit. A résidu de fabrication avant la premiére utilisation. Vous une valeur égale ou des caractéristiques identiques), a notre discrétion, pourvu qu’il
intérieure. Ne I'utilisez pas comme échafaudage. Ne montez pas ] ci-dessus sont présentes. d’écrous M6 (15) et de rondelles de blocage (16). Ne vissez pas blocage (16). Ne vissez pas les boulons et les écrous dans les deux ouvez nettover avec un chiffon humide réagulierement nous soit retourné avec une preuve d’achat a l'intérieur de la période de garantie
3 Supports du tiroir central 2 10 Support de coin pour 1 les boulons et les écrous dans les deux trous supérieurs se trous supérieurs qui se trouvent sur chaque c6té des panneaux du P y 9 : prescrite et qu’il soit couvert par la présente garantie. Nous assumerons le colt de

dessus car ceci peut entrainer des blessures ou des dommages la paroi arriére gauche

* Ne serrez pas completement les boulons et les écrous a chaque étape

trouvant sur le support supérieur arriére (6B) (conservez-les

=
[11]
<
=
; 3 3 3 : 3
|
8 4L Panneau coulissant pour le tiroir gauche 1 j j g j j j panneau d'accrochage (12) (conservez-les pour I'étape 12 de tout remplacement ou réparation ainsi que les frais de main-d’ceuvre s’y rapportant.
matériels. ) de I'assemblage. Laissez-les desserrés pour permettre a I'établi de se ' 1é 1 ' f Ty 1 A Zac & [1a:
C duit doit ét 3 uni t f | C > L " f;”;?:r‘é?a‘:ﬁ;‘é'ﬁi?i‘e' 1 E plier lors de I'assemblage. Serrez complétement tous les écrous et les g j pour fassemblage de letape T g g g assemblage. @ ' \  La graisse et 'huile peuvent étre enlevées a l'aide des CES GARANTIES SONT ASSUJETTIES AUX CONDITIONS ET AUX
L] - - - » - » -y -
e produit doit étre posé uniguement sur une surface plane. Ce < 5L Panneau coulissant pour le tiroir gauche 1 w boulons une fois I'assemblage terminé. 1T} m w w w ‘ ‘ nettoyants liquides standard. Pour votre sécurité, utilisez un LIMITATIONS SUIVANTES :
. produit peut devenir instable et basculer si vous le rangez ou le 4 5R  panneau coulissant pour e tiroir droit | 12 z;';:‘:zzr’::‘;pa"“ea“ 2 3 3 e— = @ 3 & $ nettoyant liquide ininflammable. N'utilisez pas de matériaux a. un contrat de vente attestant I'achat et la date d’achat doit étre fourni;
E dépl £ inéaal . t entrai des bl = 5 g OUTILS REQUIS (NON FOURNIS) < w < < < @ . ) L. , b. la présente garantie ne s’applique a aucun produit ou piéce d’un produit qui est
E eplacez sur une surface inegale, ce qui peut entrainer des bles- g 6A  support supérieur avant 1 13 Boulons M6 x 12 85 -~ - g - - E'TAPE 9 - abrasifs, de nettoyants, de produits chimiques, d'eau de usé ou brisé, qui est devenu hors d’'usage en raison d’un emploi abusif ou inapproprié,
=) sures ou des dommages matériels. 1 6B Support supérieur arriére 1 14 14 (a] (o] , b (a] (a] (a] Ne vissez pas Javel ou de solvants. d’un dommage accidentel, d’une négligence ou d’une installation, utilisation ou
3] , , . . . . , N [Eeles [ P () Tournevis cruciforme f-_@ (72] ETAPE 2 - 0 (2] * Attachez | ts d . I . . he (10) et (72} Ne vi dans ce trou entretien (selon la description figurant dans le guide d'utilisation ou le mode
€ * L'assemblage et I'entretien de ce produit ne doivent étre effectués 3 7 Plaques du tiroir principal 2 15 EcrousMs 69 g g Attachez les deux supports du tiroir central (3) avec quatre [a g g A atc (e1z1)es s:ppor S de ::o;ntflour a;)par;n arriere gallloc t-.; (10) e g daen\;liietzrgtals ,,,,, d'emploi), ou qui est utilisé pour des fins industrielles, professionnelles, commerciales
(7)) ue par des adultes. L 7A  Panneaux avant du tiroir 2 o %4 ° k (7] . O O roite au-dessous de la table en bambou avec six boulons °) « Vérifiez le produit régulierement pour vous assurer que tous ou locatives;
que p . . . [+ 4 . o 16  Rondelles de blocage 69 ™= = boulons M6 x 12 (13), écrous M6 (15) et rondelles d_e blocage (_16?- 1} Egu\:::eezt ?ch:rlce;u Ne vissez pas le = = M6 x 12 (14). = les boulons et les écrous sont bien serrés. Si vous trouvez c. la présente garantie ne s’applique pas a 'usure normale ou aux piéces ou accessoires
« Assurez-vous d'avoir la main-d'ceuvre suffisante pour I'assemblage s 7B Panneaux arriére du tiroir 2 17 Crochets d 10 (8] Clé 10 mm (8] Assurez-vous que les trous pour les panneaux coulissants du tiroir 5 dans ce trou supérieur boulon et I'écrou’ ) O (8] (8] R X ) . ) non réutilisables qui sont fournis avec le produit et qui deviendront vraisemblablement
et le déplacement du chariot = porfore e ~ =) se trouvent sur les supports. ' = dans ce trou supérieur =) =) =) des joints desserrés, serrez-les immédiatement. inutilisables ou hors d‘usage aprés une période diutilisation raisonnable;
. . . . ' . . . E ( — T E E (7] lE E E d. la présente garantie ne s’applique pas a I’entretien régulier et aux articles de
» N'utilisez jamais des piéeces de rechange et de quincaillerie non < @ —W @ 18 Pieds réglables 4 0 0 5 0 ) 0 Lubrifiez | i i ¢ de | . consommation comme le carburant, les lubrifiants, les sacs d’aspirateur, les lames, les
. . . . e LUDririez les coulisseaux glissants avec de la graisse ou un i i i i i g .
recommandées par le fabricant. Elles pourraient poser un risque L Z ) y 4 o . Z Z y 4 DT ) ) o ooy le papier abrasif, "T.S emb°”t|s’ les mises au point ou les réglages; g
; L . . @ @ @ G 9 Clé 17 mm ETAPE 5 . » produ|t s|m||a|re (au moins deux fo|s par an). e. a‘prese.nte garantie ne s app ique Pas o.rsque- es ommag.es sont Cal:JSe.S par des
pour la sécurité de I'utilisateur et peuvent endommager le produit. ETAPE 7 ETAPE 12 réparations ou des tentatives de réparation faites par des tiers (c’est-a-dire des

Utilisez seulement les piéces et la quincaillerie originales.

Assurez-vous périodiquement que tous les écrous et boulons sont
bien serrés. Au besoin, resserrez-les.

* Posez le plateau en bambou (8) par terre sur une couverture
ou un carton, en vous assurant que les trous de boulons sont
orientés vers le haut. Tournez soigneusement I'ensemble de
I'établi a I'envers sur le plateau en bambou, en vous assurant

* Insérez la plaque du tiroir principal (7) dans le panneau avant
du tiroir (7A), puis pliez les deux c6tés de la plaque vers le
haut, et fixez-les au moyen de sept boulons M6 X 12 (13),

gauche et droit (10 et 11) et au bord du panneau du panneau

d'accrochage (12) avec huit boulons M6 x 12 (13), écrous M6 (15) et

Boulonnez la tablette (9) aux supports de coin pour les parois arriére

Pour maintenir la meilleure apparence de votre produit,
appliguez de la cire de voiture de haute qualité apres le

personnes non autorisées par le fabricant);

. la présente garantie ne s’applique a aucun produit qui a été vendu a I’acheteur
original a titre de produit remis en état ou remis a neuf (a moins qu’il n’en soit prévu
autrement par écrit);

-

nettoyage. Appliquez la cire comme s'il agissait d'une
voiture. La cire aidera également a protéger le produit
contre les rayures.

. la présente garantie ne s’applique a aucun produit ou piéce de produit lorsqu’une
piéce d’un autre fabricant est installée dans celui-ci ou que des réparations ou
modifications ou tentatives de réparation ou de modification ont été faites par des
personnes non autorisées;

. la présente garantie ne s’applique pas a la détérioration normale du fini extérieur,
notamment les éraflures, les bosses et les éclats de peinture, ou a la corrosion ou
a la décoloration causée par la chaleur, les produits abrasifs et les produits de
nettoyage chimiques;

i. la présente garantie ne s’applique pas aux piéces vendues par une autre entreprise et

décrites comme telles, lesquelles piéces sont couvertes par la garantie du fabricant

s’y rapportant, le cas échéant.

rondelles de blocage (16). Serrez tous les écrous et tous les boulons.
La hauteur des pieds réglables peut étre ajustée pour assurer la stabilité

de I’établi quand il est sur des sols irréguliers. Tournez la clé de 17 mm sous
I'écrou M12 situé sur la tige du pied réglable, puis tournez-la au-dessus de
I'écrou M12 pour fixer le pied solidement.

«Q

écrous M6 (15) et de rondelles de blocage (16). Fixez ensuite le
panneau arriére du tiroir (7B) a la plaque du tiroir principal au
moyen de sept boulons M6 X 12 (13), écrous M6 (15) et de
rondelles de blocage (16). Répétez les étapes ci-dessus pour
assembler le deuxiéme tiroir.

d’aligner les trous de I'établi sur
les trous du plateau en bambou.
Fixez avec huit

boulons M6 x 12 (14).

Ne pas dépasser les limites de poids suivantes pour ce produit :
- Charge maximale pour I'établi : 1 500 Ib (681 kg).

- Charge maximale pour le panneau arriére en métal : 100 Ib (45,4 kg).

ETAPE 3

¢ Installez le panneau coulissant pour le tiroir droit (4R) sur le c6té
gauche des supports du tiroir central (3), et installez le panneau
coulissant pour le tiroir gauche (5L) sur le c6té droit des supports
du tiroir central au moyen de huit boulons M6 X 12 (13). Fixez
ensuite le panneau coulissant
pour le tiroir gauche (4L) dans @ @
le panneau latéral (2) sur le
coté gauche, et fixez le
panneau coulissant pour
le tiroir droit (5R) sur
I'autre c6té au moyen
de huit boulons M6 X
12 (13). Vérifiez que
tous les panneaux
coulissants s'ouvriront
dans le méme sens pour
I'assemblage de deux
tiroirs dans I'étape suivante.

=

ETAPE 10

* Préparez les panneaux du panneau d'accrochage (12) en mettant
les deux panneaux sur une surface plane et en les joignant avec les
trois boulons M6 x 12 (13), écrous M6 (15) et rondelles de blocage
(16) fournis.

- Charge maximale pour la table de travail de I'établi : 1 000 Ib (454 kg).
- Charge maximale pour la tablette du bas : 400 Ib (181 kg).

Au-dessus de I'écrou

Pliez les deux cotés de la plaque M12 pour fixer le pied

du tiroir principal vers le haut

REMARQUE : Si des piéces sont manquantes ou endommagées,
ou si vous avez des questions, veuillez appeler notre service
d’assistance téléphonique sans frais au 1 888 670-6682.

RESTRICTIONS SUPPLEMENTAIRES

La présente garantie s’applique uniquement a I’acheteur original et ne peut étre
transférée. Ni le détaillant ni le fabricant ne sont responsables des autres frais,
pertes ou dommages, y compris les dommages indirects, accessoires ou
exemplaires liés a la vente ou a l'utilisation du présent article ou a I'impossibilité de
utiliser.

AVIS AU CONSOMMATEUR

La présente garantie vous accorde des droits précis et il se peut que vous ayez
d’autres droits, lesquels peuvent varier d’une province a I'autre. Les dispositions
énoncées dans la présente garantie ne visent pas a modifier, a restreindre, a éliminer,
a rejeter ou a exclure les garanties énoncées dans les lois fédérales ou provinciales
applicables.

Modéle n° 058-1374-8

CONSERVEZ CES INSTRUCTIONS

Veuillez lire attentivement et comprendre le présent guide d'utilisation
avant d'utiliser le produit. Il contient des renseignements importants
concernant la sécurité et l'utilisation du produit. Conservez le présent
guide d'utilisation pour consultation future.

IMPORTANT :

Veuillez lire attentivement ce guide avant
d’utiliser cet article et conservez-le aux
fins de consultation ultérieure.

Au-dessous de I'écrou M12
pour ajuster la hauteur

ATTENTION!

GUIDE
D’UTILISATION

Ne serrez pas trop. Le non-respect de cette mise en
garde peut entrainer des dommages a I'équipement.

CAUTION!

Ne serrez pas complétement les boulons et les écrous a chaque

ATTENTION!

étape de I'assemblage. Laissez-les desserrés pour permettre a
I'établi de se plier lors de I'assemblage. Serrez complétement
tous les boulons et les écrous une fois 'assemblage terminé.

Assurez-vous que les pieds réglables sont fixés
solidement a la hauteur demandée, sinon I’établi ne
sera pas stable et pourrait basculer.

Fabriqué en Chine
Importé par Maximum Canada Toronto, Canada M4S 2B8

9 Fixez a la plagque du tiroir principal




